Western Kentucky University

TopSCHOLAR®

Boyle County Industrial Reports for Kentucky Counties

1979

Industrial Resources: Boyle County - Danville

Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/boyle cty

b Part of the Business Administration, Management, and Operations Commons, Growth and
Development Commons, and the Infrastructure Commons

Recommended Citation

Kentucky Library Research Collections, "Industrial Resources: Boyle County - Danville" (1979). Boyle County. Paper 2.
https://digitalcommons.wku.edu/boyle_cty/2

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in Boyle County by an authorized
[...]
ponderance of firms in the larger cities and may be somewhat higher than
the rates paid in the smaller communities. Data from these tabulations
are available, upon request, from the Kentucky Department of Commerce,
Frankfort, Kentucky 40601.

Associated Industries of Kentucky Area Wage Surveys



PER CAPITA PERSONAL INCOME

Percent
Area 1977 1973 Change
Boyle County $6,254 $4,104 52.4
Labor Market Area
Range $3,331 - 6,254 $2,875 - 4,104 N/A
Kentucky 5,989 4,021 48.9
Ve S 7,026 4,980 41.1

Source: U. S. Department of Commerce, Bureau of Economic Analysis,
April 1979.

18.



TRANSPORTATION

Rail

Line serving Danville - Southern Railway System

Services - Main line; 8 westbound, 24 southbound, and 7 northbound
freights make daily stops; 10 freights traveling in all directions
make daily stops for crew change only; switching facilities; team
track space for 18 cars; siding space for 15 cars; piggyback
facilities

For details on routing, schedules, rates, and services, contact:

District Sales Manager
Southern Railway System
701 South Broadway
Lexington, Kentucky 40508
(606) 252-2242

Highways

Danville is served by U. S. 150 and U. S. 127, a 4-lane highway
which connects with the Blue Grass Parkway, 25 miles north of Danville.
The city is also served by state routes 33, 34 and 52. Interstate 75
is 33 miles southeast of Danville via U. S. 150.

19.



Truck Service

Company

Bestway Express, Inc.*

Cooper-Jarrett, Inc.*

Distillery Transfer Service,
Inc.** (distillery products
and supplies only)

Lawrenceburg Transfer

. Company (T)**

McLean Trucking Company*

0.K. Trucking Company (T)**

Overnite Transportation
Company*

Smith's Transfer Corporation*

J. Fred Smith Trucking Company
(Local cartage only)

Turner Expediting Service***
United Trucking Service, Inc.**

(Operators of McDuffee Motor
Freight, Inc.)

Other Freight Services

Purolator Courier
Corporation****
United Parcel Service****

(T) Local terminal.
*Interstate only.
**[nterstate and Intrastate.
***Intrastate only.
**x**For preqgular scheduled

Home Office

905 Visco Drive

Nashville, Tennessee 37210
Hanover Plaza

Morristown, New Jersey 07960

Depot
Bardstown, Kentucky 40004

Court Street

P. 0. Box 220

Lawrenceburg, Kentucky 40342
P. 0. Box 213

Winston-Salem, North Carolina
3000 East Crescentville

Cincinnati, Ohio 45241

1000 Semmes Avenue

P. 0. Box 1216

Richmond, Virginia 23209
P. 0. Box 1000

Staunton, Virginia 24401
West Fackler Street

Danville, Kentucky 40422
Box 21333, Standiford Field

Louisville, Kentucky 40221

3047 Lonyo Street
Detroit, Michigan 48209

Nearest Shipping Center

Lexington, 35 miles from Danville

Danville

27102

pickups or for occassional pickups, arrange-

ments must be made with the Louisville office of Purolator Courier
Corporation or United Parcel Service.

20.




HIGHWAY MILES AND TRUCK TRANSIT TIME IN

DAYS FROM

DANVILLE, KENTUCKY, TO SELECTED MARKET CENTERS
Delivery Delivery

Highway Time Highway Time
City Miles TL  City Miles T
Atlanta, Ga. 345 1 Los Angeles, Ca. 2,193 5
Baltimore, Md. 576 1 Louisville, Ky. 85 1
Birmingham, Ala. 393 1 Nashville, Tenn. 197 1
Chicago, I11. 377 1 New Orleans, La. 714 2
Cincinnati, Ohio 113 1 New York, N. Y. 738 3
Cleveland, Ohio 352 1 Pittsburgh, Pa. 378 1
Detroit, Mich. 372 1 St. Louis, Mo. 348 1
Knoxville, Tenn. 152 |

Source:

Box 13201, Louisville, Kentucky 40213

Air

Location:
Elevation:
Runway:

Traffic
Control:

Radio:

Lighting:

Services:

Operator:
Navigation
Data:

Air Freight

Service:

Local

Goodall Field

4.2 miles south of Danville

1,030 feet above sea level

12-30, 4,000 x 75 feet;
(paved and 1lighted)

Wind sock
Unicom 122.8

Rwy 12-30, sundown to sunrise;

strobes rwy 30; rotating beacon

100 octane low lead fuel, twin-engine
charter, flight instruction, aircraft
rentals, tiedown, hangar, minor A & E

repairs

Ronan Aviation, Inc. (606) 854-6233

LEX VOR (112.6) 212 degrees, 27 nm to

field.

Danville (BS) WHIR (1230Kc)

180 degrees, 6 nm to field, ADF DVK
(311 Kc) on field

Chartered air freight services available

from Ronan Aviation on field

21.

Delivery Time Only - Lawrenceburg Transfer Company, Inc., P. 0.



ADMINISTRATION BUILDING AND MAINTENANCE HANGARS AT GOODALL FIELD



-

-l

Nearest Scheduled Airline Service

Blue Grass Field

Location: Lexington, Kentucky, 35 miles northeast
of Danville
Runways: 2 paved
Length: 6,500 feet and 3,500 feet
Traffic
Control: Tower; Radar Services - Arrival/

Departure, Stage II contact
Approach Control, Ground Control;
Automatic Terminal Information Service

Lighting: Approach Tighting system, beacon,
runways and obstructions lighted
Services: Delta, Eastern, Piedmont, and Allegheny

AirTines; fuel - 24 hour service with
80, 100, 145 octane and jet fuel;
repair services - Major A & E repairs,
Certified Avionics repair station;
National Weather Service; flight
instructions; charter service; storage;
restaurant; taxi; limousine; and car
rentals
Air Freight

Service: Air freight terminal regularly serviced

by freight carrying airlines

Bus - Southern Greyhound, Inc.
Trailway Bus Lines

Taxi - Two cab companies, 24-hour radio dispatched service

Rental Services - Car, trailer, and truck rentals

Water

Danville is approximately 20 miles from the Kentucky River,
where a six-foot navigation channel is maintained.

23.



POWER AND FUEL

Electricity

Company serving Danville and parts of Boyle County -
Kentucky Utilities Company
Source of power - Kentucky Utilities Company
Total generating capacity - 2,238,400 KW
For industrial rates contact:

Industrial Development Department
Kentucky Utilities Company

120 South Limestone Street
Lexington, Kentucky 40507

(606) 255-1461

Company serving parts of Boyle County - Inter-County Rural Electric
Cooperative Corporation
Source of power - East Kentucky Power Cooperative
Total generating capacity - 867,000 KW
For industrial rates contact:

Industrial Development Division
East Kentucky Power Cooperative
P. 0. Box 707

Winchester, Kentucky 40391
(606) 744-4812

and/or

Inter-County RECC
Hustonville Road

P. 0. Box 87

Danville, Kentucky 40422
(606) 236-4561

Natural Gas

Company serving Danville - Western Kentucky Gas Company
Source of supply - Tennessee Gas Pipeline Company
Size of transmission mains - 24-inch (supplier)
6-inch (distributor)
Distribution mains - 1 1/2, 2, 3, 4, 6, and 8 inches
Distribution pressure - 50 psi in winter to 25 psi in summer
Btu content - 1,000 per cubic foot
Specific gravity - .6
For rates and supplies contact:

Western Kentucky Gas Company
424 West Main Street
Danville, Kentucky 40422
(606) 236-5371

24.



Other Fuels

Propane (Within 10 miles)

Bright's Bottle Gas Company
100 West Brook Street
Burgin, Kentucky 40310

Campbell Bottle Gas
Route #3 Bowen Road

Junction City, Kentucky 40440

Mayes, Helm & Coyle LP Gas
West Second Street
Perryville, Kentucky 40468

Fuel oils (Within 10 miles)
Distillate fuel oil -

Ashland Petroleum Company
Danville Pike
Harrodsburg, Kentucky 40330

Gulf Heating 0il
719 Dillehay Street
Danville, Kentucky 40422

Richmond-Schever 0i1 Company
Stanford Road
Danville, Kentucky 40422

Southern States Boyle
Cooperative, Inc.

Lebanon Road

Danville, Kentucky 40422

Suburban Propane
121 North Fourth Street
Nicholasville, Kentucky 40356

Williams Energy Company
U. S. 127 South
Moreland, Kentucky 40454

Standard 0i1 Company
David Avenue
Danville, Kentucky 40422

Texaco, Inc.
Hope Street
Danville, Kentucky 40422

Residual fuel o0il - Arrangements must be made with the refinery.

Low sulphur content coal - Available in eastern Kentucky.

25.



WATER AND SEWERAGE

Water

Company serving Danville - Danville City Water Works*
P. 0. Box 670
Danville, Kentucky 40422
(606) 236-4423 (Plant)
(606) 236-2591 (Business office)
Source - Herrington Lake
Treatment plant capacity - 5,000,000 gallons per day
Average daily consumption - 3,000,000 gallons
Peak daily consumption - 3,200,000 gallons
Type treatment - Alum, lime, aeration, flocculation, sedimentation,
filtration, chlorination, fluoridation
Storage capacity - 3,250,000 gallons including clearwell
Size lines - 4, 6, 8, 10, and 12 inches
Average pressure - 65-70 psi
Average temperature - 50 degrees F.

MONTHLY WATER RATES FOR WHOLESALE
AND INDUSTRIAL CONSUMERS

First 20,000 cubic feet  $0.40 per 100 cubic feet
Next 80,000 cubic feet .26 per 100 cubic feet
Next 100,000 cubic feet .23 per 100 cubic feet
Next 300,000 cubic feet .19 per 100 cubic feet
Next 500,000 cubic feet .17 per 100 cubic feet
A11 over 1,000,000 cubic feet .15 per 100 cubic feet

Minimum Bill: $7.83 for two months service
Tap-on charge:

3/4- by 5/8-inch $200 (Residential)
1-inch 235 (Plus meter)

Split service 300 (Residential)
2-inch 325 (Plus time, material and meter)
4-inch 500 (Plus time, material and meter)
6-inch 600 (Plus time, material and meter)
8-inch 750 (Plus time, material and meter)

Industrial tap-on fee - $600 to tap onto line in industrial park
Sprinkler system fee - $300 (In city limits)

*A 400 H.P. raw water intake pump has been installed at Herrington Lake
to replace a 200 H.P. pump.

26.




}

Surface water sources - Dix River and Herrington Lake
Average discharge - Dix River near Danville - 433 cfs (35 years, USGS)
Expected ground water yield - 5 to 50 gpm in the eastern and central-
north central parts of the county; 5 gpm or less over the remainder
of the county

Sewerage
Company serving Danville - Danville Sewerage System*
P. 0. Box 670
City Hall

Danville, Kentucky 40422
(606) 236-2591
Design capacity - 2,200,000 gallons per day
Average daily flow - 1,800,000 gallons
Treatment - Primary and secondary
Type treatment - Primary clarifiers, trickling filter, secondary
clarifier, sludge from clarifiers to dual aerobic digesters,
digested sludge dewatered on drying beds
Treated effluent discharged into - Clark's Run Creek to Dix River
to Herrington Lake
Size of sanitary mains - 8 to 24 inches
Size of storm mains - 12 to 36 inches
Rate - 40 percent of monthly water bill
Tap-on charge: $50 (Sewer permit)

*Construction contracts have been awarded to build a new $3.1 million
carrousel sewage treatment plant with completion scheduled in 1980.
The new treatment plant is designed for an average flow of 2,700,000
gpd and a peak flow of 5,400,000 gpd. New interceptor lines will be
installed around the outskirts of the Danville perimeter. This will
provide gravity flow for the area and will eliminate 17 pumping
stations. The projected cost of this project is $3 million.

27.



CLIMATE

Temperature

Normal (30-year record)

Average annual 1978

Record highest, September, 1954 (34-year record)

Record Towest, January, 1963 (34-year record)

Normal heating degree days (30-year record)
(Heating degree day totals are the sums of
negative departures of average daily
temperatures from 65 degrees F.)

Precipitation

Normal (30-year record)

Mean annual snowfall (34-year record)

Total precipitation 1978

Mean number days precipitation (.01 inch or more)
(34-year record)

Mean number days thunderstorms (34-year record)

Prevailing Winds (17-year record)

Relative Humidity

1a.m 77 percent (14-year record)
7 a.m 81 percent (15-year record)
1 p.m 60 percent (15-year record)
7 p.m 64 percent (15-year record)

Boyle County

55.2 degrees
53.0 degrees
103.0 degrees
-21.0 degrees
4,729

44.49 qnches
16.70 inches
57.73 inches

131
47

South

Source: U. S. Department of Commerce, Environmental Science

Services Administration, Climatological Data, 1978.

Station of record: Lexington, Kentucky.

28.



LOCAL GOVERNMENT

City
Structure - Mayor - 4-year term; 4 commissioners - 2-year terms
Budget 1978-1979 - General Fund $1,466,005

Water and Sewer Fund 845,115
Fees and licenses - Occupational Ticense fees - one percent on wages
and one percent on net profits of businesses with a minimum of $25;
auto sticker - $10 for each car or truck

County

Structure- County Judge/Executive - 4-year term;
6 magistrates - 4-year terms
Budget 1978-1979 - General Fund $749,300; Road Fund $391,700
Fees and Ticenses - Occupational license fee -.25 of one percent
on wages and net profits

Assessed Value of Property, 1978-79

Classes of Property Danville Boyle County
Real Estate $85,238,365 $202,140,619
Tangibles 11,454,483 53,311,304

Property Taxes

A11 property in Kentucky is assessed at 100 percent of fair cash value.

Land and buildings are taxed by the state and may be taxed by local
jurisdictions. The state rate is $0.315 per $100 of assessed valuation.

Manufacturing machinery, raw materials inventories, pollution control
equipment, and goods in the process of manufacture are not subject to
local taxation. The state rate is $0.15 per $100.

Other tangible personal property owned by manufacturers (automobiles,
trucks, finished goods, office furniture, office equipment) is taxed
by the state at $0.45 per $100 and may be taxed by local jurisdictions.

Property stored in public warehouses in a transit status is not subject
to local taxation. The state rate is only $0.015 per $100.

Intangible personal property located in Kentucky (money in hand, shares
of stock, notes, bonds, accounts receivable, and other credits) is taxed
by the state at $0.25 per $100, and is not subject to local taxation.

Private leaseholds in industrial facilities owned by cities or counties
and financed by industrial revenue bonds are subject to a state tax of
$0.015 per $100 of value (essentially the lessee's equity, adjusted for
appreciation or depreciation). Local taxation is not permitted.

29.



Combined State and Local Rates Per $100 Valuation, 1978%
(100% assessment)

Inside City Qutside
of Danville City
Land and buildings $1.278 $0.825

N =

Mfg. machinery, raw
materials, goods in
process, pollution
control equipment 0.150 0.150
3. Finished goods,
office equipment,
vehicles, other
tangibles 1.413 0.960
4. Intangibles (accounts
rec., notes, bonds,

etc.) 0.250 0.250
5. Leaseholds in I. R.
bond financed plants 0.015 0.015

Planning and Zoning

Joint agency - Danville-Boyle County Planning and Zoning Commission**

Zoning enforced - All areas

Subdivision regulations enforced - A1l areas

Mandatory state codes enforced - Plumbing, National Fire Protection
Association Code, National Building Code (for major buildings and
residential construction containing more than 12 bedrooms per
building)

safety
Police Danville Boyle County
Total staff 31 6
Radio-patrol cars 7 5
Fire

American Insurance

Association Fire Rating 6 Q Rk
Full-time staff ‘ 25
Volunteers 20 Qf *x

*Kentucky Department of Commerce.
**Includes Boyle County and the cities of Danville, Junction City and
Perryville.

***The Boyle County Fire Protection District consists of six fire depart-
ments with fire stations located at Danville, Forkland, Junction City,
Mitchellsburg, Parksville, and Perryville. The Class 9 fire rating
applies to all dwellings within the district limits that are within
3 miles accessible road distance of a district fire station.

30,



Rescue Service

Danville-Boyle County Rescue Squad:
Number of volunteers - 27
Equipment - 4 radio dispatched ambulances and 1 boat
Personnel training - Standard and Advanced First Aid, cardiopulmonary
resusitation, emergency medical technician training

Refuse Collection and Disposal

Danville Boyle County
Type service Municipal Private
Fee charged:
residential None By Contract
business None By Contract
industrial None By Contract*
Collection frequency:
residential Weekly By Contract
business Daily By Contract
industrial None By Contract*
Trash pickup Monthly By Contract
Disposal method Landfill Landfill
(City-County) (City-County)

*Sanitation service is offered to manufactuers both inside and outside
the city limits by private contractors. It is also permissible for
manufacturers to haul their own refuse to the landfill free of charge.

31.




’
1
|
o
|
I
!

V. -?..._- ;-ol e ;)"

s

TITIYESHS

Y R 3f

BOYLE COUNTY HIGH SCHOOL

e
W e T
A SN 1

) o
/&m R
.3%.?! . ._

- o
SN
= s

AT,
e S 1 1

e e

3 2!
) .w..,

HE S

LT I e e

y L S i

L LT
) a#.njv
i e b

(PROC N | S

A